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CERTIFICATE OF JE®

Certificate of test n?

AITEX declares that the articles:
SCFR260AS™

According to information supplied by the customer:
Fabric ref.- CFR260AS

Composition and percentage: 58% Cotton, 2% Anti-static
Wesght 260 gam

Complies with the requirements of the standard/s:

Xinxiang Zhuocheng Special Textile Co. Ltd
23F, A D International Building, Jinsui Avenue
CN-453000 .

Mo ignite, no melt and no shrink by more
than 5%

Mmmmmqﬁu@emw

toward the edges |
Limited flame spread as Mo specimen shall give hole jy LS
received and after 5 A1 mim or greater in any direction ] W
washing cycles Mo specimen shall give flaming or molten - 1
{Procedure A) debris N
Clause The afterflame time is=2s (
€3 The aflergiow ime iss2s |
Mo specimen must ignite toward the top or "iL B .
P Limited flame spread as toward the v ”k
ma’ﬂdﬁ.‘i Az Mo gpecimen shall fl or malten 2(1230“1'25-6
(Procedure B) The afterflame time ﬁkz.@ﬂ . T
'I'hedg’gmti'missZaa 4 ';11 '_ﬁ_._‘
Clause | Dimensional change after Warp: | Weft . - m%mm
64 | 5washing cycles 10% | 00% ;
Clause | Tensile strength afier Wap: | Weit EE._F ]
651 | 5washing cycles 1300N | 4B0N F B =
Clause | Tear strength after Warp: Weft =10M » '
6.5.2 | 5washing cycles 194N | 206N ' -

k¥77s

S=th= 1[!

Issued by AITEX on: 15/05/2023.

The test results above indicated are shown in the testing report:

2023CN0266

‘ Remark: Washing instructions according to Standard EN IS0 6330-2024, m&mwa‘a

This document is of application for the tested sample, according to the tests that have
been done in the previously mentoned dates in the reporis above shown. This does
not implies amy monitaring ar control activity on this product done by AITEX.
This decument is a test summary and does not imply a product certification.
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Signed by: Raquel Mufioz Gonzalez
Manager Innovation Area

10:58:19 +02'00




Certificate of test n®

AITEX declares that the articles: Given by the company:

“CFR2GOAS" Xinxiang Zhuocheng Special Textile Co. Ltd

According to information supplied by the customer:
Fabric ref.- CFR260AS

Composition and percentage: 8% Cotton, 2% Anti-static
Weight 260 gsm

23F, A D.Intemational Building, Jinsui Avenue
CN-453000 4 Ve i
XINXIANG (Henan) P

Complies with the requirements of the standard/s:

=400 N

Clause | Tear strength after Warp: Weft: 215N
6.3 5 washing cycles 194 N 206N
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66

‘Warp: Wieft:

-1,0 % 0,0 %
Class 1

0 20 drops 1 : ﬂ%!

Class 1

Clause
6.8

Clause
6.9

RHTP24: 142 s

ical insulati 4 ’ ¥
Cﬁh!lﬁe after 5 washing TAT-10F D = 10f 12 ’_}
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Remark: Washing instructions according to Standard EN 150 6330:2021, method &N

The test results above indicated are shown in the testing report:

2023CN0266

Issued by AITEX on: 15/05/2023.
This document is of applcation for the tested sample, according to the tests that
have been done in the previously mentioned dates in the reports above shown. Thie
does not implies any monitoring or control activity on this product done by AITEX. Firmadea digitalmernte
This document ks a test summary and does not imply a product certification. A, | e PoriSaIELORS
Yl Lunancras

Fecha: 20230517

105832 +0200

igned by: Raquel Mufioz Gonzalez
Manager Innovation Area
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o st s CERTIFICATE OF TE¢ T

23CNO0267

AITEX declares that the arficles: Given by the company:
Xinxiang Zhuocheng Special Textile Co. Ltd

23F, A.D.International Building, ..Iln.?.l Avenue
CN-453000 ¢
XINXIANG (Henan)

EN 61482-2:2020. PROTECTIVE CLOTHING AGAINST THE THERMAL HAZARDS OF ELEcmﬁ,mc.
PART 2: REQUERIMENTS. ' '

Warp:
-1,0 % 03%
Clause | Volume resistance after 5
FEY hing cycles 86110702 =10F 0 f

Clause | Tensile strength after Warp: Weft: r
4341 5 washing cycles 1300 N 480 N

Clause | Tear strength after Warp:
4342 5 washing cycles 194N 206N

Clause Dimensional change after Warp:
435 5 washing cycles -1,0% 0,0 %

Clause | Arc protection classes after 5
443 washing cycles

EN 1149-5:2018. PROTECTIVE CLOTHING. ELECTROSTATIC PRDPERTI
PERFORMANCE AND DESIGN REQUIREMENTS.

RESULTS

Charge Decay test (Method 2)
BRI after 5 washing cycles

Remark: Washing instructions according to Standard EM 150 63302021, mEIhmifﬂl ﬁ'*ﬂypﬁmnﬁmm 3 ‘ .

» L ﬁ'ﬁ

v. &

'

' §

F l‘l“'

The test results above indicated are shown in the testing report:

2023CN0266

Issued by AITEX on: 15/05/2023.
This document is of application for the tested sample, according to the tests that have
been done in the previously mentioned dates in the reporis above shown. This does

Signed by. Raquel Muiioz Gonzalez
Manager Innovation Area

not implies any monitoring or coniral activity on this product done by AITEX. :';‘:;’ﬁma .
This docurnent is a test summary and does not imply a product cerification. o e 'SEBE'-I'-'DF“:IQ
P Lmereras

Fecha: 20230517
105844 +02'00
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Plaza Emllio 3ala, 1 _ E-03601 ALCOY [Alicante) Spaln _ Tel: +34 96 554 22 00 Fax +34 96 554 34 94
www.altex.es



OERO-TEX®

aitex

AITEX declares that the articles:

“CFR260AS%™

Weight: 260 gam

According fo information supplied by the customer:
Fabric ref.- CFR260AS
Composition and percentage: 95% Cotton, 2% Anti-static

Complies with the requirements of the standard/s:

Abrasion resistance
after 5 washing cycles

RESULTS

Class 6
n = 2000 cycles

EN 13034:2005+A1:2009 PROTECTION CLOTHING AGAINST LIQUID CH
ACCORDING TO POINT 4, TABLE 1:

'y,

CERTIFICATE OF TES

=3 Given by the company:

Xinxiang Zhuocheng Special Textile Co. Ltd
23F, A D Intemational Building, Jinsui Avenue
CN-453000 i
XINXIANG (Henan)

T

.‘l\\

Determination of tear

EN 14325:2004

cycles

Warp: 1300 N / Weft: 480 N

Clause 4.7 e Class 2 Class 2
EM 14325:2004 washing cycles Warp: 47 1N/ Weft: 250N %
Determination of tensile
Clauze 49 ; th after 5 washing Class 4 &4;

EM 14325:2004

Puncture resistance
after 5 washing cycles

Class 2
4595 N

Clause 4.12
EM 14325:2004

Repeliency to liquids
after 5 washing cycles

Class 3
H2S0. (30
%) 97.5 %

Class 3

Hz504
(30%): 0,1%

The test results above indicated are shown in the testing report:

2023CN0266

Issued by AITEX on: 15/05/2023.

This document is of application for the tested sample, according to the tests that
have been done in the previously mentioned dates in the reports above shown. This

does not implies any manitoring or control actvity on this product done by AITEX.
This document is a test summary and does not imply a product certification.

----- RED IT

FEDIT|

Plaza Emilie Sala, 1 _ E-03601 ALCOY (Allicante) Spaln_ Tel: #34 96 554 22 DD Fax: +34 96 554 34 34
Www.alex.es

igned by Raquel Mufioz Gonzalez
Manager Innovation Area
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CERTIFICATE OF COMPLIANCE

MHB0240

Cortificate Number |
Report Referance _MHEU24ﬂ-2U22ﬂ2{]9

Issue Date

2023-July-20

This is to certify that representative samples of the product as specified on this certificate wene tested
according to the current UL requirements.

Certified Quter Shell Fabrics:
' ’ Weight ' - -
Style Designation (ozlyd?) Material Composition Weave/Knit Finksh
CFR120Z FLEECE 12.0 100% Coiton Single-Sided Fleace FR
DROTEX-CMFROT 7.0 88% Cotton/ 12% Nylon Twill FR
DROTEX-CFRT.5 7.5 100% Cotton Twill FR
CNFROB B.0 88% Cotton/ 12% Nylon Twill FR
CNFRO9 8.0 88% Cotton/ 12% Nylon Twill FR
CFRC11 11.0 100% Cotton Canvas FR
CNFRC11 110 88% Cotton/ 12% MNylon Canvas FR
CFROTK 7.0 100% Coiton Interlock Knit FR
CFR15D 15.0 100% Cotton Denim FR
The above products are certified to the following standards:
Standard Tithe Editian
Standard on Flame-Resistant Clothing for Protection of Industrial Personnel
BT Against Short-Duration Thermal Exposures from Fire 23
CANICGSB Standard on Workwear for Protection Against Hydrocarbon Flash Fire and 2017
155.20 Optionally Steam and Hot Fluids

Note: These products have not been evaluated for oplional steam and hot fluid protection.
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